
i
I

I

r

I

I

I

I

Ontario

OPERATING SUMMARY

WATER POLLUTION
CONTROL PROJECTS

Ministry of the
Environment

George R. McCague, Minister
Kenneth H. Sharpe, Deputy Minister

eater Hesm,rces brtrr
nistry of t; ra Envircnr
35 St. Cla r Avenue V
oronto, Ontario, CanE

M4V 1

1

7
7



Copyright Provisions and Restrictions on Copying:

This Ontario Ministry of the Environment work is protected by Crown
copyright (unless otherwise indicated), which is held by the Queen's Printer
for Ontario. It may he reproduced for non-commercial purposes il'credit is
given and Crown copyright is acknowledged.

It may not he reproduced, in all or in part, part, for any commercial purpose
except under a licence from the Queen's Printer for Ontario.
[...]



TREATMENT DATA

GRIT CHLORIHATID PRl4MRY EFFUJEN AERATION SLUDGE DIGESTION and DISPOSAL

-Itm, SLUDG E DIGESTED SLUDG E sIrER
ouwnrr a,us4o 4vG eoosusrErcm wsNrm 1071LL wL aww*m ronl 0 T

IS[MDVED SE S ] 50005 105 SOLIDS SOLDS T S NauED

P M. /t lR9/1-0/1 9dlw % ti nINm h % ss .0.

JAN 118 4.7 11.3 538 249 F27 .37 531 448 2. 52 2760

FED 12 1 9.4 394 193 .16 360 309 2. 1838

WN 140 2.8 5.0 391 347 4300 .22 600 481 2. 2856

APR 96 2.5 5.5 354 355 4000 .19 560 453 2.8 2688

MAY 101 2.4 5.1 354 337 3300 .22 610 524 2. 3111

.1uNE 186 1.2 10.2 396 403 3300 .29 658 618 2. 3672

JuLr 181 2.2 13.0 395 632 4400 .20 488 396 2. 2352

AUG 195 2.8 6.7 548 995 4300 .30 542 455 2. 2700

SEPT 120 3.5 8.4 414 351 2500 .41 581 456 2. 2712

OCT 94 3.8 6.5 274 142 1700 .42 583 485 2. 2880

Nov 73 3.5 6.3 281 157 1800 .45 521 383 2. 2268

-C 68 3.5 5.7 375 189 1900 .54 586 412 2. 2448

7D1ML 1384 33.0 - - - - p 6628 - 5420 - - - 32283

S ru.1 2 2. B S. 3 408 E975 3200 .31 552 452 2. 52 2690

DIGESTION

RY SLUDGE TO DIGESTER

97S WE 1977 197E 1979 9SO 1991 1902 1905 1964 1985 1986

122



t

DESIGN DATA

P R0 JECT: Na l4lm.n.l Norfolk
(Delhi T.,)
Delhi WPCP

PROJECT NO: 2-1007-75

TREATMENT: Conventioeal
Act hated Sludge

DESIGN PLDW: 0.7 MIGO

ROD - Re. Sew Re - 170 .9l1

SS Re. Sea.e - 190 -01

PRIMARY TREATMENT

GRIT CHANNELS

St.*: T-, each 25.25' . 1.7' x 2'
V., use (each) 576 IC
Retention (one): 1.1 .1.

COMMINUTORS

Type: Chicago P..pe
sire: 10-inch

PRIMMRY SETTLING TANK

Tvpe: One, rectangular
Sir: 14' . 54' . 12' a.d
Vol"- 56,600 IC
Retention: 1.9 hr

RAW SLUDGE PUMPS

Type: One, Chicago P.W.
Sire: 75 IGPM

SECONDARY TR1j1TYF,NT

AERATION TANKS

iype: Tvo, recteagular
Sire: each 50' x 21.8' N 16.5' a.d
Vol(total) 224,000 IG
Retention: 717 hr

AERATORS

Type: Pour, rchenical

SECONDARY SVMjNG TANKS

Type: One, circular
Sl n : 46' i.d. r 6' a.d

7e 62,200 IG
Necetlan: 3.2 hr

Type: One, ree tanaular

SI..: 41' . IS' a 7-75' a.d

Vat use: 31,200 IG
Retention: 3.1 hr

RETURN SLUDGE PUMPS

Type: Three, NaYwrd
Sire: ISO iGPM sax

AEROBIC DIGESTERS

Type: Two. clrcu LrSt- (each) 13.6' Id . 17' aed
Vol use: (each) 2680 ft3

CHLORINE CONTACT TANK
Tvpe: One, rectangular 6-pase

Stre: 26' . 19' . 6' ed
Volume: 18,500 IG
Retention: 38 at.

NALDIMAND -NORFOLK, DEUn TMP (OEL.,)



fL OWS

7iiT4L FL.W
ONTNI

T.il.ax

4v

.lul

xGyE[
oAr

90l

I Hp

O

N

/iMUM

Ar
°

y1N I4.0 . {7 .61

rie l3. 4
i

. 48 ,64

MAR 15. 0 . ae , 70

APR 12.0 .ao

12.3 . {0

,uNE 12.2 .4l .51

xxT 11.8 , 3B .58

4U0 l2. 7 , al . 50

l3. I . l4 .SB

13. T {{ .57

13.1 .44 .52

CEC
12. l ,39 .58

Toul 155. a

vc
No of
senpa

I3.0 49 n

BODS

100

O

[

CEPLANT PERFOR\1:\ti

BIOCHENWAL CKVrEN f/la/J{D SUSPENDED SOLIDS PHOSPFIORIb1
INFLUENT EFFLUENTr v.f ,lY IoNUE NT EFf LUE NT 9EJUCT10NFL I

COI

N /I I
m n 4 ourM[

Las

ll0

us

145

120

13u

115

120

125

8

15

]99

Bz

94

96

93

IG

15

la

Lia

62

19'r) 975 qM 1913 19'19 q77 qTe 1979 q80 1961 1982 198

zo

s

12

l4

I2

l0

12

87

96 27

at zo s,a o.a

94 19 7.4 0.3

97 22 7.3 0,2

91 l5 7.S 0.2

94 25 6,0 0,1

93 20 7.4 0.3

94 2l 5.0 0.4

94 22 S.a 0.4

93 23 9.2 0,8

95 l8 0.2

93 _. ., 0.3

b00

PIANT IM FLU[MT -
PRIM ART EFFLUENT .................
PLANT EEFLUE NT

100

w

mFi.Hn N'PCP

PROCESS llATA

FLOWS

q17 1975 191q qT3 1976 1977 1 7B 1919 1980 19e1 1962 198]

sp. Solids

1^ m Do o .o w ro o [ [D a
![ [f [OxAlllx6 Ox [ [[

1

197! 1974 1973 1976 q7T q78 q79 1960 1991 1982 190]

o w o > o a !
([![[x rAO[ O+ d1IT MOPS f9u l oix0 M [+c[[dx[.

DESIGN CAP4ITT _ _ _ _ _ _

Phos.
PLANT INFLUENT --
PI.ANi EFR UE NT

f f0 t0 7D b 0P[0c[ uw a Ann [ovu TD, ul TxN

1972 q7] 197. qT3 q7f 1977 1978 q79 1980 I9e1 1997 19I



DFI.Ill -rwp. (DELHI) WPCP

TREATMENT DATA

I
I

GRIT CHUORINATION PRNMRT EffUIE AERATION
-- . -- - - - - - - - --

SIUDGE DIGESTION -d DISPOSAI
It SLUDGE DIGESTED suoDE WKR

ayHiiT. tusco tltiD su5K1OED YL55 FiY AIR

TII REMOVED DOsE s0.iDS GOY[

tube MH rrub. mp/I mq/I mq/l myl 4nr-'

gYMiTY T9TAL .Ol OUGYfItY
50.46 5 Wwt`ED

D BONDS los
io

S

pWlant H 4. gaibm N. '/. . wat rue,

I
40 496 3.5 A700 53 47 281

1
24 401 3.8 68 49 295

R 70 575 3.tl 2900 .13 8l 108 641

a 46 419 4.11 75 96 3500 .06 82 69 410

r 41 582 4.7 90 80 3500 .06 90

ME 76 561 4.6 160 116 3800 .10 97

Lr so 829 7.0 150 161 4300 .07 47 49 288

495 3.9 100 121 3700 .06 90 49 291

aT 44 498 3.8 4100 108

:T 38 525 3.8 100 83 4200 .06 68 106 636

)v 74 496 3.8 85 65 3800 .05 T2 82 492

:c 8 485 4.9 1800 83

UL 559 6362 -
_

- - 939 - 560 - - 3334

3.8 a2n 4-I 106 100 3600 .07 75 47 278



______- Pranr 11'yea _--_-_--_
I

4r
Tall

rwn
c.<anuny

DUNNVILLE WPC PW PCP

f___------ _____ -T_______ __ 1___-
-I.___y._________T_________K__- ___________

91awo --------------
Room

t '1, I
Aaroal< + j MroMa AA Af

is _ TaM

1

^cP«

sway.

DI aal O
O

AanMen Ararwn
Tana Taaka

A TAiM-
I

Mr

Blon r
Room

91x09 ro on

Suv rnalanr Rahrn

s.m,eyA_ _
-RU

llI.SiGti DATA
PPOSECT: Town of

Dunnville MPCP

PROJECT NO. 2-LO 10-75

TREATMENT: Modified Conventional
Activated Sludge

DESIGN FLOW: 1.7 MIGD

BOO - Raw sewage 3100 lb/day

MAIN P.S.
Pumps: three, each 2800 gpm

AERATED GRIT TANK
Size: 16.5'x13.5'x10' nwd
volume: 13,900 I.G.
Retention: 11 min

AERATION TANKS
Type: Two,
Size: ach tank 35'x25'x14.
Volume(tota l)322,000 I.G.
Retention: 4.5 hr
Hlnwer9: Two, each 4850 ofm
Aeraiore: Dorr-InkA glide

FINAL SETTLING
size: Tro, each 72'xle'x12'
Volume: 194,000 I.G.
Retention: 2.7 hr

CHLORINATION
Siee: One. 16x14.7':12'
volume: 39.600 t. G.

Retenti- 34 min

LEROEIrC DIGESTERS
Size: Foux cells,

35'x25'x14.
Volume: Total 322,c

SLUDGE LAGOONS
, .actsl ze: Three

t



PLANT PERFORMANCE
HUAI 4 (XIYI'rf N AWVK1)4D SLISPENDW SOLIDS

RTAL F; OM AVEn ., (NT i'TLUE47 REDU CTION INFLUENT EFFLUENT REDU CTID. INFLUENT EFFLUENT
.

NT1. DAY U., Nl[ 10f

I,OILOIbIN m,l COI 'n9i w /I /I. N[ :

7

In I v plMf I P_

A' 25.7 .8 T5 150 7 j 95 36 120 21 83 25 4.3 0.9

E6 I
21.8 .79 1.84 88 1 5 94 18 96 28 71 15 5.0 1.0

1qR 40.3 1.33 1.81 28 5 82 9 I 98 22 78 31 2.1 0.7

34.2 .99 2.80 105 5 95 34 I , 95 l8 83 27 4.2 1.1

TAY
23.2 .79 1.69 118 2 98 27 94 12 88 17 3.8 0.6

19.8 .66 .96 190 12 94 35 93 l9 80 15 4.8 1.5
"NE

23.9 .77 1.27 145 5 87 33 96 l5 85 20 4.8 0.7
81LY

28.3 .85 1.26 150 5 97 38 102 37 64 17 3.5 0.5
UG

39.7 1.88 1.88 IOb 12 89 31 139 22 84 39 3. T 0.9
sER

>pT
32.4 1.05 I.50 260 3 99 83 220 13 94 67 4.1 0.4

32.? 1.09 1.70 288 9 97 91 267 21 92 BO 5.2 0.4
qv

43.1 1.46 2.74 90 12 87 34 116 30 75 40 2.5 0.5
IEC

)TILL 357.1 - - - 509 _ - 350 _

G 9.- .9e 2.74 148 7 95 42 119 21 82_ 2
omA[ _ - 23 22 - - 75 75 - - 23 104

BODS

p HT
{ t0 {C t0 {0 {0 {{ w

A.II [( lOYAl L1wa 011 [([[l DiMOI I.O;*.140171

PL ANTINFLUENT -------
PRIMARY EFFLUENT .................
PLANT EFFLUENT

DCNNVILLE WPCP

PROCESS 1),-ETA

FLOWS

D L
1 f0 w 1 w 1

+ 1 e H w n {0HKJwh{[ N OYL[ IIO.S !{1MU.w{ q (a[{[0([{If {

DESIGN CAPACITY -__

Susp. Solids

PLANT INFLUENT

Phos.

f 10 t0 w 40 60 w NI f0 {{ M PLANT EFPLUEW [ f b w f{ w A b 90 p M
OI ...IL[[ ....IL1w Ow [[[[[Owl{ I{AC[w71N OI Ywla(f [W{I [0, Ow L[11 1-

i

17-
=-I

L'

1977 1913 1914 5915 1976 677 1978 579 1980 1981 1982 1983

{r-

1972 1973 1914 975 576 1977 1976 1979 1980 1981 1982 M 117



T)1'NNl'11.LE WPCP

TREATMENT DATA

GRIT CHLORIN A710N
--

AE RATION WAST E SLUDGE AEROBIC D IGESTER

OW NTITY ! MLSS T/M AIR USED OWNTITV SUS PENDCD VOL QUANTITY SVSP[ Now OL AMOUNT

MONTH REMOVED UI!'A4E CONC. 4 SOL105 SOLID REMOVED
S

50.105 SOUOS .-LE0

'
1000 M1 IO ID

cVK I!P poA, mp.1 m /1 pq"' -TbB00 4a IR4 mp/1 % patron, mpA % cw.c ps

UAN 10 1.5 7.7 2400 .12 7.4 1.1 4000 r7 22000 516

1 EEa 12 .7 3.1 2900 .09 9.6 .4 5000 29000

MAR '_'4 i LB 4.0 2800 .04 24.8 .9 5900 20000

APR 32 1.4 4.7 3000 .11 7.6 .6 12000

MY 21 1.1 4.5 2900 .10 8.2 .9 4000 107 13000 636

UNE 20 1.5 7.7 3200 .12 6.4 .9 4000 133 7000 792

JULY 19 1.6 6.8 2300 .15 7.0 1.1 7000 133 14000 792

AUG 62 1.7 8.4 3400 .12 5.8 1.7 84 18000 500

SEPT 102 2.5 7.5 2000 .LB 7.5 1.1 5000 16000
i

OCT 34 1.A 5.6 3200 .26 2.9 1.2 8000 19000

NOV 36 2.4 7.4 4300 .23 2.5 1.2 8000 137 18000 A12

DEC 30 2.9 6.4 2400 .17 6.8 1.0 8000 19000

20.7 - - - -

ff.. F 1.7 5.9U. .14 8.0 1.0 5900 17900 377

1

1

s

1

F



I

t
tbrmwub, WsMu

_ ru,n

TOWN OF
FERGUS

(yMiFIE'R f CLAAIFIER

erNNr T`

* ____________-_-_Lk!-s-14g____-
__ .............................. !ta_li glsA______ -._

1

I ) I_SIc,1 DATA
1'ROJ ECT Town of Fergus WPCP
1'RO3 F('T No 2-0023-5,
TREATMENT .Activated Sludge
I tES16N FLOW l.1 mgd
IV 'I) Raw Sewage 2nO mg/I

Removal 901[
Raw Sew y(e 200 mg/I
Removal 90%

PRIMARY TREATMENT

GRIT REMOVAL:
Type: Dorr-Ol iver, Type T

Detrltor

COMMINCTION:
Type: Barminutor
Size: Model B (19")

PRIMARY SEDIMENTATION:
Type: Dorr-Oliver
Size: (hMe 40' x 40' x 9' ..itVolume:

90, 000 I Gal.
Ietentlon: 2.0 hours
loading: Surface: 687 gal/ft"/day

SECONDARY TREATMENT

AERATION TANKS:
Type: Mechanical Single Pate
Size 1, 72' x 24' x 10. T' swd

1, 72' x 24' x 12'2" ewd
Volume Rotali 269, 000 1. Gal,
Retention: Itotal) 5.9 hours

Aerators - Ames C-ta

SECONDARY SEDIMENTATION:
Type:

0

1 no rr / 02 F.im-
Size: Two, 35' x :I5' x 9' swd
Volume (total) 137.000 Gal.
Detentiotu 3 hours
Loading - Surface 450 gal/02/day

CHLORINA_TION:
Typo': Wall- & Tiernan V-100

CHLORINE CONTACT CHAMBER:
Size: 40' x 15 x 7' ewd
Volume: 2fi' 000 I. Gal.
Detention: 34 min.

OFTFALL - to Grand River

SLUDGE HANDLING

Digestion System

Type: Single stage, with floating cover
and one D- draft tube mixer

Stzc 35, dia x 221 sad (22, 700 cu ft or
14 t, 000 gal)

Loading: 1.40 lh /ft3/mo

Drying Beds

- total area, 7.200 sit it
(discontinued use in 19641



PLAtiT
SEWAGE

ea oe[uno "mwcK susrEr4o® soups arlosra oaussoc o c
TOTLL FLOW AVERAff MAI(IMUM Inf.uEN'E FFLUEN! RED { TION I N[LUENT EFFLUENT REDU C110N INFLUENT Eff LUE/IT

[ONTN °AT 0AY i°r 101
1

InniyH INm[ mil m a /I ouro. m /I m /I Y ouMa m9/I P 1

17.1 .55 .8I 155 8 94 25 243 20 82 38 5.5 l.4
Jr[N

FES 18.8 .58 .81 l30 7 95 21 194 18 92 30 7.4 0,8

32 6 1 07 1 88 114 8 92 34 148 20 88 41 R.0 0,9
MAP . , .

APR 25.1 .85 1.41 70 14 80 14 LTO 12 93 40 4.5 1.1

18.9 .54 .74 123 8 % 20 138 25 82 19 7.9 1.3
MAT

16.0 .30 .84 120 5 96 17 206 23 89 27 11.9 l.5xm
14.9 .48 .85 75 3 86 11 246 36 84 31 5.8 0.7MT

15.4 .50 .82 I40 3 98 21 235 21 91 39 6.3 0.8
AUG

SE/T I7.5 .57 1,92 180 3 98 31 192 1T 9l 31 T,7 1.3

ocT 29.8 .78 1.39 160 3 9d 37 190 1T 8T 27 1.2 1.0

p 19,8 .88 .89 95 l2 B7 18 1ST 31 RO 25 8.8 0.8

OEt 22.9 .74 1.17 100 18 d4 19 155 29 81 28 5 S

TOTLL 231. T - - - - - 281 - 980

Av l8.8 .85 1. d9 118 8 93 22 181 21 BB 92 8.1 1. 1

20 iB S7 287 - 20 IB

BODS

t0
t0

8 W

a

! IO N !0 10 N a0 ro N a0 as N
!AG[Nr M[ Dr aaR1.!! [aYalllaa R (1C!l01Na

PLANT INFLUENT _____
PRIMARY EFi LUSH! .. ...... .......
PLANT EFFLUENT

FF.AGUS W1K'P

FLOW S

Susp. Solids

[.[xc[xr.G[ w.[r .w.a . uumme [[

L
PLANT IMFLUEN7 -

PfhOS. PLANT EFR DENT

N
A00
aW

N
a00

]
1

1

f00
a

I

t
1

( 10 !o w 0 !0 N ro N a0 (( N
F(aGlxia9[ OE taYrl(S [OValL1N Oa [[GFED1x0

ti x0 N N 10 NOrI[xClx Ya r[IL[f [aVa r0, L[a( TxaxN

uar INa 1Na 1a.e nn nn nn n.. Im nra nrr un
L'0



F.AGI"5 WPCP

T REATMENT ul%I t%
DGE DIGESTION and DISPOSAL

GRIT CMIORI pRNMRr AERATION SLU

- ---'r - " --
'

RAM 600 0,60"0 4LUD4E wpER

QMHTIT USEOCI AVG 600 wSrt AIRi/MMLSS pMHilrr TOTAL
OS l

WL
Ol10S

DIAAHr it TOTAL Ol
1p55ag5 r5.

AYpNT
HAULED

MOM11 REMDVEO

,
DOSE

.S
SOLIDS COHC S

IDS
d

' C1IIR. % /. % W?a yMh
- ft., IhMi M/I nq/I IM/I ..yl *at- % . 4

--
17 642 3.7 83 tun 2900 .04 53 340

AN

in IH 590 3.5 101 3100 47
441

MAR 50 705 2.2 100 63 '_'9110 .01 59
461

AM 28 745 3.0 TO 84 2500 .01 51
307

28 H79 5.2 90 175 2700 .06 65
316

.AT

19 538 9.6 54 105 2400 .02 55
508

JuH[

Lj 36 702 4.7 90 151 2700 .08 75
317

u r

91 781 5.0 63 110 2300 .05 55 1496

AUG

SEPT 21 864 3.8 1551 105 3400 .09 H4 531

Oct 26 599 2.5 60 72 2400 .07 59

HDV 33 577 2.9 60 70 2800 .05 54
243

DEC 36 456 2.4 48 LIS 2200 .11 59
195

710
51515

RIrFI

AVG 3.3 75 99 2700 .05 69
49U

19CSt1on

mr

Woo yLUpGE TO DIGESTER

DIGESTED SLUDGE 11EMWE0
111. 1.11 ..r. '.. m-, .... i.. .-o I-

ray-rrt7



DESIGN DATA
Prnjc,t: Haldimand-Norfolk

Caledonia WPCP

Project No: 2-1009-75

Treatment: Conventional Activated
Sludge

Design Flow: n.5 M. I.G.D.

PRIMARY TREATMENT

RAW SEWAGE PUMPING (at plant)

Type: Two, GHICAGO PUMP
Sire: each 1038 IGPD @ 28' TDH

Type: Dne, SMART TURNER 3HYVBS
Size: 500 IGPM @ 27' TUN

Type: Dne, CHICAGO PUMP WLMB4
Sixe: 332 IGPM @ 27' TDH

Cominutoa
Type: Two, CHICAGO PUMP

Bar Screen
Location: in bypass channel

Grit Channels

Size: Two. each 20' x 1.75' x 1.5' owd

Volume (each): 328 I.G.

Retention: 0.9 min (one)

w CLMPIER

Sludg NoIN-

CLARIFIER I 6

__ --- I
PRIMARY

TANK
1ft

I

i

Sled" N -

I

1

I

I

I

HALDIMAND- NORFOLK.
CALEDONIA WPCP

7eeFM1aM

ElHwnt

_.... kn.gMd 5lyage Drge-M1/RX,KK------- Pl. .g Sludge

- --- --- Aet"I" wage o-,of/waste

Ba.

Primary C1arlf sera:
Size: One, 17' x 48'x B.1' and
Volume: 41,200 I.G.

size: nne, 211' x 20' x 10' awd
1umi _5,111111 I.C.

Re tenti_ : 1F,oth): 3.2 hr.

Raw Sludge Pumps
Type: Two, CHICAGO PUMT

VTR" 44091

Size: each, 83 I.G.P.M.

Type: One, CHICAGO PUMPS
HBBI.MC4

Size: 50 I.r_P.M. © 42'

SF.i'(1NDARY TRF:ATIIY

Aerator-Clartfiers
Type: Recungular clarifler
Size: Four, each 30' x 30' x 10.5'

Volume (total): 236,000 I.G.
R.

teotion (total): 11.3 hr

Chlorination

Contact Chamber;
Size: One, 24' x 8.5' x 5.5'
Volume: 7,000 I.C.

Retention: 20 min.

Chlarinator:
Type: W and T LD 6069

DSH-, d 1_e:
Size: 17' ewd
Volume. .. .

n

r

F



i

PLANT

FLOWS BpC}EFAy(yy fKaEN OEhVV'30

TOIK FLOW .yER [4[%INNN NT E[F IlIE NT gE000T10N

wy p.Y IOT

1w Nan 9[II+R+ I.I 1 . a I_ m
1

6.d

10.0

12.2

11. 7

B. 2

6.5

8.9

8.8

9, 7

5. 7

5.5

14. fl

e. T

.22

.38

.39

,4h

. 30

.5B

. BI

. 45

.42

.36

.31

.2B

. 97

.42

. 35

4.90

. 29 4. 80

75

125

180

100

I00

100

110

38

d7

75

5ll

89

96

85

78

89

A9

i. o

T. z

11,8

4.3

T. 8

8. 3

5.s

a2 TB 5.T

,n - -

Sl15PE NDED SOLIDS

EF ROENT RE DOC T1pNINFLLIMT I
10[

1R9/I T /I v Ne!

HALDIMAND ICALEDOMA) VJPCP

REOSRIORIIS

.NF LUENT EFFLI.(NT

m9/I P. I m9/{ P FLAWS

u15 an 62 T. 9 2.7 1.7
Id

2 T
10

;117 .15 99 3.3

0 8
188 T8 54 7, 3 T. 8 .

f
F
i

lae 58 69 8.9 7.8 0.9

2os
200 88 88 9.1 B,/ 0.5 i

{ P6

I91 29 81 7. 1 8.8 I,B 4

o+

90 3B 58 5.1 5.3 1.7
o + i

gds 90 s la.s 7. 7
a

na ao ns 4. 1 7.0 0. 7
P2 0

70 9.9

0
g72

183 83 8.4 5.157 1,5
1973 9N 979 f37b 1977 1478 1919 980 I'isl 19e2 199]

24 28 - 16 7

OL SIGN CGP+[ITY

Susp. Solids

.ao
1

.99

too t

s IP

3b Y
VL PNT INfLUENT b
vRtYGRY EFFLO[NT .................

3

[

PLANT EFFLUENT
E [

i 83

10 P 10 0 b W N w w .[

[ ro w [o o : [ b 70 99 w [[ «
P[RCl+TRO! 0[ !+R [ [9YlL L1R[ OR [[[01M

100
p0

w

1971 1973 197! 1978 1977 978 979 1980 1981 982 19&S

19 rt 973 974 1973 A76 M7 8178 19 T9 F180 1981 1982 198:



HAL1NIdAND (CALEDONIA) WPCp

TREATMENT DATA

{ orwoo AERATION SLUDGE DIGESTION and DISPOSAL
OBIT 04 per

RAW SLUDGE DISESTED 1LLDO

SED nVG SOD lUSFOCfD F/M A*M TOTAL VOL oLawnYT TDYL vOL AMOUNT
D

PIE

Dl1MITli CICU
Dose saws

CaOne
SDlwS 10S 10 1 SOLIDS

T S HAULE
3

-' DEW
IO

01- % X p1YFC % % 5 (uDC 1"+
co'c f"t pow" w411 moll w wvI 4q .

JAN 6
134

FES 30
44

MAP 39 39 600 .18 74

APR 30 72 600 .19 72

MAY 8 2 84 48 247 1464

JunE 9N2 T3 103 408

JULY 6 7 59 65 57 336

73 136 804

AUG 26 8

SEPT 50 1 6. 3 94 81 126 748

OCT 24 7 30 78 115 682

7 55 324
nov 32 7

70 65 384
DEC 40 5

- - 919 - - 801 - - - 5150
ATI'L 292 TO56 -

AvG. 2.8..I.v 5 6.7 es 600 .19 77 114 644

DIGESTION

197, 1176 1977 19TG Ins 1Gw ---
DIGESTED SLUDGE REMOVED i

I

L34



I

I

I

I

DESIGN DATA
PRO.IF.CT: Haldimand-Norfolk

(Negate villa) NPCP

PROJECT NO. 1-1001-72

DESIGN FLOW: 0.25 MIGD

PUMPING STATIONS:
ParkvieW L Mud St. P.S
Type: Smith 6

L.V.I.

Pups: vo, S 6 L 4B!dmeliveriTng
270 gpm @ i5'TDH

Mary Street P.S.
Type: Smith c Lovela.e
Pump.: Tvo, Allis Chalmsra 300F7M1